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. - Tubos de Acero de México, S.A.
. m:m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page | Pagina: 520 275 589 1120 fax
06033221 1/4
pate/Dia: - 30/09/2006

Custoner | Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Qrder [ Cliente Crden - item N* Customer's Reference / Referencia del cliente Manufacturer's Works Order N° [ Confirmacién de Venta
092520/03
Manufacture Process / Procese de fabricacin. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Mormas o especificaciones, Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA1l06/ASTM AS53 ,JULIO 1, 2000/99/1995-AS5/99B B/X42 PSL1 BISELADO NORMAL
{ Dimensions | Dimensiones, Length / Longitud. Quantity / Cantidad. m UGM\UN . Nominal Weight / Pese Nominal
406.40 X 21.40 MM 6.00 / 6.50 MTS 203.18 KG/M
16.00 X 0.843 INCH 19.70 / 21.30 FT ) : 136.59 LB/FT
L TENSILE TEST / ENSAYOS DE TENSTON |
Specimen condition Specimen dimensions Test Y. 5. uTs., - §. vs. ; :
Condicién de la probeta Dimensiones de la probeta temp Unit f Unidad Unit f Unidad ! Elengation
HeatN° | SampleN°| Ls HT | Type Size Area Temp. JKG/MM2 KG/MmM2 urs Alargamiento
Colada N* | Muestra N Tipo Ori Tamano Seccién de Eul 0.5%
mm mm2 ensayo Required/Requerido Required / Requerido Required §% in 2 inches
Thin: (TMin: Mirs % = AP
Thiax: ThMa:
LMin: 29.50 LMin: 42.18 Max QObt,
“C LMax: LMao:: %a
30631 117763 B | AR |Rec | L | 37.70 x 22.20 {836.94 RT 36.40 54.20 0.67 46
30631 17764 B | AR |Rec | L f37.70 x 22.10 |833.17 RT 35.39 54.13 0.65 45
Ls: Location of the sample | Localizacion de la muestra B: Body | Cuerpo U: Upset | Recalque HT: Heat Treatment ] Tratamiento Térmico
Tre: Specimen with heat treatment at laboratory | Probeta tratada en laboratorio NT: Normalized and Tempered / Normalizado y Revenida QT: Quenched and Temp LT y
N: Normalized | Normalizado A: Annealed [ Recocido SR: Stress Relief { Relevado de Esfuerzo AR: As Rolled [ Sin Tratamiento
Rec: Rectangular | Rectangular Cyl: Cylindrical [ Cilindrica T.5.: Tubular Strip / Segmento Tubular Ori: Orientation | Orientacién
L: Longitudinal / Longitudinal : T: Transverse [ Transversal RT: Room Temperature | Temperatura Amblente EUL: Under Load
UTsS: Uit tensile gth f Resi i Max: Maximum | Miximo i Obt: Obtained / Obtenido ¥.S.: Yield Strength | Fluencia
LMin: L itudinal ' Minimeo L itudinal LMax: Longitudinal M I Maximo L itudinal TMin: Transverse Minimum [ Minimeo Transversal TMax: Transverse Maximum [ Maximo Transversal
Min: Minimum / Minimo
Thisis & certify that the products described here in were manulactured, sampled, lested, andjor inspestod in accardance with the specification referenced and maets the requirements in all mspects. This carti i isswed by o puterized system and it is valid with electronic signature, On the erginal cerificate the trade-mark green colored
Tenaris' is stampad. In case the owner of the original ceriificate would release a copy of i, he must attest its conformity o the original ane, taking upon himsalf the responsibility for any uniawful or not allewed use. Any afteration and/or {aisification wifl be subjected to the law,
This cartificate i3 not a declaration of origin nor may it be used as a daclaration of arigin. 5
Este documanto certifica que los producios descritos aqui fugron 3 ¥ i H de acuerdacon lu icacion da in y satisface los i e Este i so emite mediante un sisteme i+ y e5 vitlido con firma electrénica. - En ef certificade original el lagotipa
Tenaris (verde} esté impreso en |z hoja. En caso de que el possedor del certificade entregua una fotocopia del mismo. deberd garantizar la conformidad con ef anginal, y e hace responsable por cualquier uso legal o indebide. Cualguier alteracidn wo falsificacidn serd sujets a la lay.
! Esta cartificado no a3, ni pueds sar usado, come una declaracién de argsn, _ DICATITOa0
2
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/NGmero Page / Pagina:

06033221 2/4

Date/Dia: - 30/09/2006

(52) 229 989 1100 tel
(52) 229 989 1120 fax

Customer / Cliente:  PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N* Customer's Reference | Referencia del cliente

Manufacturer's Works Order N° [ Confirmacién de Venta

092520/03

[Manufacture Process | Procese de fabricacion. Preduct Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

§Stendard or Specification / Normas o especificaciones.
API S5L/ASTM A106/ASME SAL106/ASTM A53

Steel Grade [ Grado de acero.

(JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1

Ends / Extremos.
BISELADO NORMAIL

NORMAL BEVEL

MW: Mid Wall f Centro Var.: Variation | Variacion

N: Normalized [ Normalizado

HT: Heat Treatment | Tratamiento Térmico AR: As Rolled / Sin Tratamiento

Q:Q I Templado

Dimensions / Dimensiones Length / Lengitud, Quantity / Cantidad. 6 Pcs \UN Mominal Weight / Peso Nominal
406.40 X 21.40 MM 6.00 / 6.50 MTS 203.18 KG/M
16.00 X 0.843 INCH 19.70 / 21.30 FT ) 136.59 LB/FT
L HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requeridg HRC Heat/ Colada: Required /Requeride  HRC
30631 Min, Max.22.00 30631 Min, Max. 22.00
jsample /Muestra 17763 _m_._.m Ext: §Sample / Muesira 17764 |End / Ext:
Quadrant Aver Quadrant Aver
Cuadrante i 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 oD 76.3 [75.7[76.9 [76.3 1 oD 77-0]77.7]76.9|77.2
Unit / Unidad MW 75.7 |77.7175.8 [76.4 Unit / Unidad MW 76.0177.6(77.2|76.9
HRb 1D 75.2 |75.6176.1 [75.6 0.8 HRb [[s] 77.3|75.8175.8(76.3]0.9
Pipe N° / Tubo N°: |Ls: B | Pipe W° / Tubo N°: |us: = [er: ar
Min: Minimum | Minimo ID: Internal Diameter / Diametro Interno Ls: Location of the ple L on de la Tre: Sp ‘with heat at y | Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average B: Body / Cuerpo NT: and T d / Nor ¥ i A: Annealed | Recocido
0D: Outside Diameter | Didmetro externo Prom.: Promedio U: Upset/ Recalque QT: Q hed and Tempered / T yF SR: Stress Relief | Relevado de Esfuerzo

Heat N* Sample N™ mmamanm Test |

Ensayo de Aplastamiento

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Colada N* Muestra N°
30631 j17763

30631 (17764

GOOD/BUENO
GOOD/BUENO

This is to centify that the products here in were

. sarmpled, tested, andfor | - in with the specificati i d and meats the i nts in aflrespects, This ifi

is issued by &
Tenans'is stamped. In case the ewrer of the original certificate would ralanss a copy of if, be must attest its conformity to the original one, taking upon himself the respensibifity for any unlawful or not aliowed use. Any
This certificate Is not a declaration of origin nar may it be used ag a declaration of origin.

andlor ifi will ba

o the faw.

Ests d certifica que los prod

descrilos agul fusron , probades yio inspecch de acuardo con |z especificacion de referencia y satisface jos Esin

=2 emits medk un sisterna
. Tenaris (verde) psté improso en la hoja. Er caso de que el possedor del certificado sntregue una felocopia del misme, deberd garantizar s conformidad con el anginal, v $& hace responsable por cualguier usa llegal o indebido. Cuslquier alteracién yio falsificacién seré sujets a ls lay.

Este certificads ne 83, ni puade ser usado, come une declaracion de arigen,

system and il iz vakd with eleclronic sgnature. “On the original certificate the tade-mark green colormd

y s vitlido con firma elactrénica . En al certificade original el logotipo

“ DICATIT 040
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q . - Tubos de Acero de México, S.A.
m:mq—m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229,585 1120 Tax

06033221 3/4
pate/Dia: 30/09/2006

Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N* Customer's Reference | Referencia del cliente Manufacturer’s Works Order N° / Confirmacién de Venta
092520/03
[Manufacture Process | Proceso de fabricacian, |Preduct Type f Tipo de producta. Surface f Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | MNormas o especificacicnes. Steel Grade / Grade de acero, Ends [ Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity { Cantidad 6 Pcs/p=z= Nominal Weight / Peso Nominal
406.40 X 21.40 MM 6.00 / 6.50 MTS . 203.18 KG/M
16.00 X 0.843 INCH 19.70 / 21.30 FT 136.59 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
naﬂmam:_o.lz. % ‘noamohn_o %
c Mn si cr | Mo | s P Ni v | Cu Al | 'Sn | As | Nb | Ti fCaf| B [ N S1 s2 | s3
X 100 X 1000 - "X 10000 X 100
_.Imm.ﬁ H Max] 28 | 135 40 | 15 § 30 | 30 [ 400 | s0 | 400 40 15 100
Colada Min 29 | 10
Sample N° [P Max| 28 | 135 40 | 15 | 30 | 30 | 400 | B0 | 400 a0 is 100
Muestra N° | Min} 29 | 10
30634
00001 H 20 | %0 | 20 9 |6.2f2.7] 7 |100]| o | 131 | 22 7 3 0 0 20 0 64 0 38.3 0
17763 P 20 | 93 | 20 10 {6.2§2.2| 8 |100| o0 136 | 21 | 7 3 0 0 21 0 64 o 39.8 0
17764 p 20 | 89 | 21 9 |6.1§2.3| 8 J100] o0 |134 | 22 7 3 0 0 23 0 64 0 38.5 [}
H: Heat | Colada P: Product/ Producto _
S1:5UMA Nb+V4Ti 52:SUMA Mo+Cr+Ni+Cu+V. S3:SUMA Nb+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion : Time! Tiempo Results / Resultado
Unit/ Unidad. Value! Valor = Seconds / Segundos
PSI 3000 5 |Satisfactory / Satisfactorio

 SUPPLEMENTARY TNFORMATION / INFORMACION SUPLEMENTARIA

Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricacidm de acerc. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco

This is to certify that the products d here in were sampled, tested, andfor i i with the ificatic d and mests the

q in all respects. This

is wsued by o P systam and it is valid with electronic signature, On the criginal certi the trad, rk graen calered
. Tenaris is stamped. In case the cwner of the original centficate would release & copy of it. he must attest its conformity to the original ons, taking upan himeelf the responsibility for any unlawful or not allowad use. Any siteration andlor falsification will be subjected to the law.
This cerlificate is not a declaration of arigin nor may it be used as a declaration of origin.

Esto documento certifica que log producios dascritos agqul fueron i . prot ylo i g

de acuerdo con la especificaciin de referencia y satisface los comespondientes requanimienios.  Este cenificads se emile mediante un sislerna computarizado y es valido con firma electrinics,  En af carificado original el logotipa

DICA TTT 04.0|

Tenaris (varde) estd impreso en Iz heje. En ceso de que el possedor del centificade entregue una folocopia del mismo, deberd garantizar |a conformidad con el original, y 8& hace respensable por cuslguier uso fegal o indebide. Cualquler aHeracian yio falsificacién serd sujsta & la lay.
2

Este corificads no a3, ni puede ser usado, come una declaracion de origan.
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z - Tubos de Acero de México, S.A.
m:m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver, México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229989 1120 fax

06033221 4/4
Date/Dia: wD\OQ\NOO@

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference | Referencia del cliente Manufacturer's Works Order N* | Confirmacién de Venta
092520/03
fManufacture Process/ Proceso de fabricacion, Product Type / Tipo de products. Surface / Superficie.
3 SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification { Normas o especificaciones. Steel Grade [/ Grado de acero. Ends / Extremos. NORMAL BEVEL
APT S5L/ASTM A106/ASME SA106/ASTM 253 ,JULIO 1, 2000/99/1995-A95/99R B/X42 PsSL1 BISELADO NORMAL
Dimensions { Dimensiones. Length [ Longitud. Quantity / Cantidad. m Pcs \H»N : Nominal Weight / Peso Nominal
406.40 X 21.40 MM 6.00 / 6.50 MTS : 203.18 KG/M
16.00 X 0.843 INCH 19.70 / 21.30 FT : : 136.59 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ

Eléctrico-Horno de Afinacién-Mdquina de Colada Continua. Acero calmado com aluminio.

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccidén * - EMI - FLVI - MPI -

MATERTAL DE ACUERDO A NACE MR0175-2003
TAMSA REF: 644958

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALITY CERTIFICATYON DEPT
u.\l./x DEPTO, CERTIFICACION PE CALIDAD

Quality System Certified

N* 110950
This s to certify that the products ibad here in were f , sampled, tested, andfor insp in d with the spacification ref and masts the req) inalifespects. This fi is issusd by a system and it is valid with ic sig - Cn the criginal the tradi T green colored
Tenarie'is stamped. [n cass the ownar of the ariginal certficate would relsase a copy of #, he must attest its conformity fo the original one, taking upon himself the msponsibility for any unlawfLl or not aliowed use. Any andfor will be subj to the law.
This cantificate ke not & declaration of ofigin nor may it be used as & daclarstion of origin.
Este documents cartifica gue los productos descrites aqul fueron Wioi i de acuerdo con fa espacificacion de referencia ysatisface los i e . Este ifi sa emite mediants un sisterma putari y es vélido con firma electrdnica, Enal riginal ef logatipa
Tenaris (verde) estd impreso en fa hoja. En case de que sl posesdor del cenificado entregus una folocopia del misme, debard garantizar la conformidad cor el original. y se hace msponsable por cualguier uss ilegel o indebido. Cuslquier aherscidn wo falsificacisn serh sujsta a la ley.
Esta cenificado no 68, ni puede ser usado, como una declamcidn de origen. _ DIGA 777 04 0,
:




